

## Waste Tank & Bracket Assembly

	NUMBER	DESCRIPTION
1	01-089	RIVET, 1/8 DIA X 3/8 LG, ALUMINUM
2	01-148	SCREW, FLAT HEAD MACHINE, 1/4-20 X 3/4
3	01-303	WASHER, FLAT, 1/8 X 11/32 X 1/32
4	294-115-040	WASTE TANK SUPPORT BRACKET
5	294-115-227	WASTE TANK GUARD
6	294-115-247	STRAP, EXPRESS WASTE TANK

	NUMBER	DESCRIPTION
7	809-849-085	SCREW, HEX, 1/4-20 X 1/2
8	951-148-008	WASHER, SPLIT LOCK, 1/4
9	A-8308	WASTE TANK HANDLE
10	A-8331	WASTE TANK LOCATING PIN
11	C-8341	POLYETHYLENE TANK
12	SA-1129	WASTE TANK ASM (INCLUDES 2,9, & 11)

